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Customer name/address

Miisteri Yetkilisi
Customer responsible

is Giris Numarasi

Sample registration number 2019-1054

Numunenin Cinsi

The type of the sample Kumas / Fabric

26.09.2019

Numunenin Laboratuvara Kabul Tarihi
The date of receipt of the test item

Test(ler)in Yapildig: Tarih Araligi ) .
Date of Test(s) | 26-27.09.2019

Numunenin Misteri Tanimlamasi ve Gorseli:
Customer identification of the sample and image

1. Yanmaz ve Su Gegirmez Kumas
Fireproof and Waterproof Fabric

2019-10s4

Aciklamalar o
Remarks ’

Numune alma islemi ve numune tanimi miisteri tarafindan yapilmistir.
Sampling processing and sample identification are made by the customer.

Deney laboratuvari olarak faaliyet gésteren BUTEKOM A.S. TURKAK’tan AB-1280-T akreditasyon numarasi ile TS EN ISO/IEC 17025:2012 standardina gére
akredite edilmistir. Tiirk Akreditasyon Kurumu (TURKAK) deney raporlarinin tamnirh@i konusunda Avrupa Akreditasyon Birligi (EA) ile Gok Tarafli Anlasma
ve Uluslararasi Laboratuvar Akreditasyon Birligi (ILAC) ile kargilikli tanima anlagmasi imzalamigtir. Deney ve/veya dlgiim sonuglari, k=2 ve %95 gilven
araliindaki genisletilmis dlgiim belirsizlikleri (olmasi halinde) ve deney metotlari bu raporda verilmistir.

BUTEKOM A.S. accredited by TURKAK under AB-1280-T registration number for TS EN ISO/IEC 17025:2012 as test laboratory. Turkish Accreditation Agency
(TURKAK) is a signatory to the European co-operation for Accreditation (EA) Multilateral Agreement (MLA) and to the International Laboratory Accreditation
Cooperation (ILAC) Mutual Recognition Arrangement (MRA) for the recognition of test reports. The testing and/or measurement results, k=2 and %95 confidence
interval uncertainties (if applicable) and test methods are given on the report.

Raporda (T) isaretli olan deney ve analizler TS EN ISO/IEC 17025:2012 kapsaminda akreditedir.
Teslts and analyzes marked with (T) in the report are approved under TS EN ISO/AEC 17025:2012.

BUTEROM DURMABRNOLOJ KOORDINASYON  T2rih Testel TTTMM Madurd
Ve ! “ﬁerf‘" RKE ” A \ Date The Chief of Test Manager of TTTMM
Demittay Dumlupir OS1 AT, 27.09.2019 Useyin AYTAS Giilsuim UYGUN
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TEL: 229 3021600 1FAN: 224 5021606 _J <
UHudlag \ 1Y 1910622251 e, Sie. No. 67372

Oda Sic. No. 70878 Nlersis No.0 191002225 100032

Demirtas Dumlupinar OSB Mah. Cigdem 2. Sokak No:1/4 16245 Osmangazi/BURSA Tel: 0224 502 16 00 Fax: 0224 502 16 06 info@butekom.org
Bu rapor, biri mugteriye verilmek ve digeri de laboratuvarda argivlenmek tizere 2 orijinal niisha olarak hazirlanmigtir. BUTEKOM bu raporu
Tiirk Akreditasyon Kurumu yetkili denetgileri harig iiguncu sahislara gosteremez ve ¢ogaltamaz. Raporlama sonrasi kalan numuneler 3 yil sonra imha edilir, Raporda verilen
olgiim sonuglan, yorum ve garisler sadece belirtilen kod numarali numunelere ait olup baska bir amagla kullanilamaz. Rapor laboratuann izni olmadan kismen
kopyalamip ¢ogalulamaz. Imzasiz ve mihiirsiiz raporlar gegersizdir
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TEST SONUCLARI
The Results of The Tests

Test Adi/ Test Name: Diigey Konumdaki Numunelerin Alev Yayilma Ozelliklerinin Olgiilmesi / Measurement of Flame Spread

Properties of Vertically Oriented Specimens

ilgili Standart/ Relevant standard: TS 5775 EN ISO 6941:2006

Kondisyon Sartlari/ Conditioning parameters: 20+2°C, 65+4%RH

Test Parametreleri/ Test parameters: On iglem: Uygulanmadi, Tutusturma Gazi: Propan, Test Kosullari: 20°C, 69%RH, Numune
Formu: Dokuma kumas, Alev Uygulanan Yizey: On yiz, Test Prosediril: A; Yuzey
Tutusturmasi, Alev uygulama siiresi: 10 saniye

Pre-Treatment: Not applied, Ignition gas: Propane, Testing conditions: 20°C, 69%RH,
Sample form: Weaving fabric, Flame applied surface: Face, Procedure: A; Surface lgnition,
Flame applied time: 10 seconds

Test Ornegi /
N;::jl:‘nfe Yanmaz ve Su Gegirmez Kumasg / Test Specin?ens
Sample ID Fireproof and Waterproof Fabric 1 2 3

Deney alevinin uygulanmasindan alt (ilk) isaret ipinin kopmasina kadar gegen siire
From the start of the application of the igniting flame to the severance of one of the first | n/a n/a n/a
marker threads

Atki / Deney alevinin uygulanmas_mdgn orta (ikinci)_ i§aret ipinin kopmasina kadar gecen siire

Weft From the start of the application of the igniting flame to the severance of one of the n/a n/a n/a
second marker threads
Deney alevinin uygulanmasindan Ust (igtinci) isaret ipinin kopmasina kadar gegen siire
From the start of the application of the igniting flame to the severance of one of the third n/a n/a n/a
marker threads
Deney alevinin uygulanmasindan alt (ilk) isaret ipinin kopmasina kadar gegen siire
From the start of the application of the igniting flame to the severance of one of the first n/a n/a n/a
marker threads

Gozgii / Deney alevinin uygulanmas_mdgn orta (ikinci) isaret ipinin kopmasina kadar gegen stre

Warp From the start of the application of the igniting flame to the severance of one of the n/a n/a n/a
second marker threads
Deney alevinin uygulanmasindan Ust (liglinci) isaret ipinin kopmasina kadar gegen sire
From the start of the application of the igniting flame to the severance of one of the third n/a n/a n/a
marker threads

.... s: Time (second(s))

Demirtas Dumlupinar OSB Mah. Cigdem 2. Sokak No:1/4 16245 Osmangazi/BURSA Tel: 0224 502 16 00 Fax: 0224 502 16 06 infor@butekom.org
This report has been prepared in two originals, one to be given to the client and the other to be archived in the laboratory
BUTEKOM does not show or reproduce this report to third parties except authorized auditors of Turkish Accreditation Agency. The remaining samples after the report are
destroyed alter 3 years. The measurement results, comments and opinions given in the report belong only to the samples with the code number specitied and can not be used
for any other purpose. The report can not be partially copied and duplicated without the permission of the laboratory. Unsigned and unsealed reports are invalid
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Test AdV Test Name: Su Gegirmezlik Tayini / Determination of Resistance to Water Penetration (T)
ilgili Standart/ Relevant standard: TS EN 1SO 811:2018
Kondisyon Sartlari/ Conditioning parameters: 20+2 °C, 65+4 %RH

Test Parametreleri/ Test parameters: Suyun sicakligi; 20 °C, Su basinci artis orani; 60 cm H.O/dakika / Temperature of water; 20 °C,

Ratio of water pressure increasing; 60 cm H20/min

Numune Kodu | Yanmaz ve Su Gegirmez Kumas
Sample Description Fireproof and Waterproof Fabric

Su Gegirmezlik Degeri
Value of Water Penetration 664
(mm H20)

“Sizlerle en iist diizeyde olusmasina 6zen gdsterdigimiz tarafsiz, giivenilir hizmet ve memnuniyetinizin saglanabilmesi adina

BUTEKOM web sitemizde yer alan ‘TTTMM Miisteri Memnuniyeti Anketimizi’ doldurmanizi rica ederiz.”

“We kindly ask you to fill out our TTTEC Customer Satisfaction Survey' on our Butekom website in order to provide an objective,

reliable service and satisfaction that we take care to reach at the highest level with you.”

Testi Yapan/Yapanlar Laboratuvar Sorumlu Uzmamn
Test Technician(s) Laboratory Responsible Expert(s)

SegerTEMEL/5erife$iM$ K Nevzat/d. PERUHAN / Hasgn YORUK

Demirtag Dumlupmar OSB Mah. Cigdem 2. Sokak No:1/4 16245 Osmangazi/BURSA Tel: 0224 502 16 00 Fax: 0224 502 16 06 info@butekom.org
This report has been prepared in two originals, one te be given to the client and the other to be archived in the laboratory
BUTEKOM does not show or reproduce this report to third parties except authorized auditors of Turkish Accreditation Agency. The remaining samples after the report are
destroyed atter 3 years. The measurement results, comments and opinions given in the report belong only to the samples with the code number specified and can not be used
for any other purpose. The report can not be partially copied and duplicated without the permission of the laboratory. Unsigned and unsealed reports are invalid
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